SC800 PARTS LIST

ITEM # PART # QTY | DESCRIPTION
1 800-0250 1 SC800 BASIC MACHINE
2 800-0246 1 SHREDDER HOPPER WELDMENT
3 900-0362 1 BLOW BACK SHIELD, CLEAR
3 800-0361 1 BLOW BACK SHIELD SUPPORT, YELLOW
4 800-0026 3 PUSH BUTTONS
8 913-0384 1 CHIPPER TUBE WELDMENT
9 913-0385 1 CHIPPER CHUTE COVER
11 030-0677 1 ENGINE
12 030-0610 1 CLUTCH
13 950-1095 1 BELT GUARD ASSEMBLY
14 030-0608 1 PULLEY
15 030-0615 1 5L440BELT
16 900-0360 1 BELT TENSIONER
17 800-0012 1 BAFFLE PLATE
18 800-0013 1 SCREEN AND BAFFLE ROD
18 090-0391 3 SCREEN AND BAFFLE BOLTS
19 800-0015 1 SCREEN WITH 1” HOLES
20 NOT USED
22 800-0145 1 FRONT FOOT
23 804-0020 1 AXLE
24 900-0359 2 AXLE BRACKET
25 030-0641 2 4.10/3.50 X 4" WHEEL
26 090-0457 2 PUSH NUT CAPS
27 500-0031 1 V" X /" X 1” KEY
28 090-0066 4 5/16-18 X %" HHCS PLTD.
29 090-0089 6 5/16-18 X 1-1/4” HHCS PLTD.
30 090-0090 4 5/16-18 X 1-1/2” HHCS PLTD.
31 090-0091 4 5/16-18 X 1-3/4” HHCS PLTD.
32 090-0024-3 1 SHIM
33 090-0233 9 5/16 FLATWASHER
34 090-0418 2 5/16-18 WHIZLOCK
35 090-0460 23 | 5/16-18 NYLOCK NUT
36 090-0021 1 3/8-24 X 1-1/4” HHCS
37 090-0228 1 3/8 LOCKWASHER
38 NOT USED
39 100-0015 4 COTTER PIN
40 090-0512 4 RIVET 3/16” X 13/32”
41 704-0106 1 WASHER
42 703-0424 1 V" X /4" X 2" KEY
43 090-0024-4 6 SHIM
44 020-0000 1 RETAINING RING

21



(44

ATEW3SSY NIVW
00838

SC800

MAIN ASSEMBLY




800-0250 SC800 BASIC MACHINE

PARTS LIST
ITEM # PART # QTY | DESCRIPTION
1 800-0251 1 ROTOR ASSEMBLY
2 800-0243 1 CHIPPER SIDE PLATE WELDMENT
3 800-0242 1 DRIVE SIDE PLATE WELDMENT
4 800-0010 1 SCROLL WELDMENT
5 800-0244 1 TOP PLATE
6 030-0055 2 2 BOLT, 1" BEARING
7 090-0024-2 1 SHIM
8 020-0000 1 1" RETAINING RING
9 090-0066 8 5/16-18 X %" HHCS
10 090-0110 4 3/8-16 X 1" HHCS
11 090-0089 8 5/16-18 X 1 %2” HHCS
12 090-0391 1 5/16-18 X 8" HHCS PLTD.
13 090-0048 15 5/16-18 GRIPCO LOCKNUT
14 913-0210 1 KNIFE ACCESS DOOR
15 090-0162 4 10-32 X 3/8 SELF TAPPING SCREWS
16 900-0040 1 COVER PLATE
17 090-0460 1 5/16-18 NYLOCK NUT
18 090-0049 4 3/8-16 GRIPCO LOCKNUT
19 800-0010-2 2 PIPE SPACER
20 090-0418 4 5/16-18 WHIZLOCK NUT
21 810-0387 2 5/16-18 THREADED ROD

800-0251 — SC800 ROTOR ASSEMBLY

PARTS LIST

ITEM # PART # QTY | DESCRIPTION
1 800-0216 1 ROTOR WELDMENT
2 900-0100-5 | 4 HAMMER ROD
3 500-0008 16 HAMMERS
4 500-0010 4 SPACER - 5/16”
5 500-0012 22 SPACER - 5/8”
6 500-0011 4 SPACER -7/8”
7 030-0678 4 ROLL PIN - 3/16” X1 /&
8 030-0498 1 KNIFE
9 090-0413 3 5/16-18 X 1” FHSCS
10 090-0460 3 5/16-18 NYLOCK NUT

23




¥C

ATTEW3ISSY 3INIHOVW OJISvd

00838

SC800
BASIC MACHINE ASSEMBLY




4

800-0251 ROTOR ASSEMBLY

s

O
N %

L o

i I

| @<pH
e\r@%\l l
ol !

| T ; - |

O
O

ATTEW3SSY 3010
0083S




